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ANTI-STATIC & BREATHABLE

STERILE - EO

HIGH LIQUID PROTECTION

ITEM #: CH-1983WST-SURG
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2163

KQiW CXffV 

FXll CRYeUage PURWecWiRQ

VelcUR Back Neck ClRVXUe 

BUeaWhable FabUic

EXURSeaQ QXaliW\ CRQWURlV

Material: ASTM F2407 / ISO EN 13795-1:2019, SMMS + PE, 
NRQ-ZRYeQ, aQd SSXQ-bRXQd

Color:  BlXe

Sterili]ation: EWh\leQe O[ide (EN 550)

ConstrXction: UlWUaVRQic SeamV

FDA Classification: SXUgical GRZQ (FYA - ClaVV 2)

Compatibilit\: MeeWV ClaVV 1 FlammabiliW\ ReTXiUemeQWV

AboXt

The leYel 4 VWeUile VXUgical gRZQ iV a ViQgle-XVe diVSRVable gaUmeQW
feaWXUiQg a high-liTXid baUUieU SURWecWiRQ aQd bUeaWhable fabUic.  The
XlWUaVRQic VeamV aQd elaVWic cXffV eQVXUe Whe VafeW\ Rf Whe healWh
SeUVRQQel aQd WheiU SaWieQWV. The leYel 4 VWeUile VXUgical gRZQV aUe
XVed dXUiQg lRQg aQd iQYaViYe VXUgeUieV. 

Specifications

FeatXres

CH1983WST-SURG-M
CH-1983WST-SURG-L
CH-1983WST-SURG-XL
CH-1983WST-SURG-XXL

AYailable Si]es

MEDIUM
LARGE
X-LARGE
2X-LARGE

60 Pc / CaVe
60 Pc / CaVe
60 Pc / CaVe
60 Pc / CaVe

& Medical Fold& Medical Fold



BURSTING STRENGHT; ISO 13938-1:1999
SDL ATLAS M229 WeVWeU. TeVW aUea: 30.5 mm diameWeU.
RaWe Rf iQcUeaVe iQ YRlXme; 29 cm3/miQ.
The aYeUage UeVXlWV aUe giYeQ Rf fiYe VamSleV.
PeUfRUmed iQ Whe cRQdiWiRQed URRm (20q2pC-65%q4).
                                                 

                RESULT                                  REQUIREMENT                                       
 Dr\;                                      151,3 kPa                                  40 kPa(DU\)

     
 Height at BXrst*                  18,6 mm

TENSILE STRENGHT; EN 29073-3:1996
IQVWURQ 5969 (LRad: 50 kN), SWUiS MeWhRd. 
SSeed: 100 mm/miQ q 10, GaXge leQgWh 200mm.
PUe-lRad ZaV QRW aSSlied. WiWhRXW ZeWWiQg VamSleV. 
The aYeUage UeVXlWV aUe giYeQ fRU ZefW aQd ZaUS diUecWiRQ Rf fiYe VamSleV.
PeUfRUmed iQ Whe cRQdiWiRQed URRm (20q2pC-65%q4).

Wet;
     RESULT                                REQUIREMENT

Weft                                          44,2 N                                    20N (DU\)
Warp                                       100,3 N                                    20N (DU\)

TENSILE STRENGHT; EN 29073-3:1996
IQVWURQ 5969 (LRad: 50 kN), SWUiS MeWhRd. 
SSeed: 100 mm/miQ q 10, GaXge leQgWh 200mm.
PUe-lRad ZaV QRW aSSlied. WiWhRXW ZeWWiQg VamSleV. 
The aYeUage UeVXlWV aUe giYeQ fRU ZefW aQd ZaUS diUecWiRQ Rf fiYe VamSleV.
PeUfRUmed iQ Whe cRQdiWiRQed URRm (20q2pC-65%q4).

Wet;
     RESULT                                REQUIREMENT

Weft                                          44,2 N                                    20N (WeW)
Warp                                       100,3 N                                    20N (WeW)

TeVW ReSRUWV
SXrgical GoZn LeYel 4

TEST RESULT

EKOTEKS LABORATORY & EXAMINATION SERVICES A.S.
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WATER PERMEABILITY; ISO 811:2018
H\dURVWaWic Head TeVWeU, Te[Wed maUk F[ 3000 mRdel
TemSeUaWXUe Rf ZaWeU 20pC. PUeVVXUe iQcUeaVe UaWiR 10mbaU/miQ.
PeUfRUmed iQ Whe cRQdiWiRQed URRm (20q2pC-65%q4).
                                                 

                RESULT                                  REQUIREMENT                                       
Sample 1                           164,2 cmH₂O                                  20 cmH₂O
Sample 2                           175,4 cmH₂O
Sample 3                           156,1 cmH₂O
Sample 4                           161,2 cmH₂O                
Sample 5                           180,5 cmH₂O

AYerage                             164,2 cmH₂O

BURSTING STRENGHT; ISO 13938-1:1999
SDL ATLAS M229 WeVWeU. TeVW aUea: 30.5 mm diameWeU.
RaWe Rf iQcUeaVe iQ YRlXme; 45.2 cm3/miQ.
The aYeUage UeVXlWV aUe giYeQ Rf fiYe VamSleV.
PeUfRUmed iQ Whe cRQdiWiRQed URRm (20q2pC-65%q4).
                                                 

                RESULT                                  REQUIREMENT                                       
 Wet;                                      126,6 kPa                                 40 kPa (WeW)

     
 Height at BXrst*                  19,6 mm

TEST RESULT

EKOTEKS LABORATORY & EXAMINATION
SERVICES A.S.

TEST METHOD: EN 13795-1:2019

SURGICAL CLOTHING AND DRAPES-REQUIREMENTS AND TEST METHODS

ANNEX 1: SURGICAL CLOTHING AND DRAPES;
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TEST RESULT

LINT AND OTHER PARTICLES GENERATION FROM NONWOVEN;
Test Method: ISO 9073-10: 2003 (*)

5 WeVW VamSleV WhaW iQ cURVV diUecWiRQ aUe maiQWaiQed WR WZiVWiQg aQd cRmSUeVViRQ acWiRQ ZiWh GelbR Fle[ fRU iQQeU aQd
RXWeU VXUface iQ a cleaQ URRm cRQdiWiRQ (accRUdiQg WR ISO 14644-1  ClaVV 5).
LiQW aQd SaUWicleV deWached fURm Whe VamSle aUe cRXQWed ZiWh cRXQWeU deYice aQd claVVified WR Vi]e UaQge. 
MiQ. meaVXUiQg Vi]e Rf SOLAIR 3100 SaUWicleV meaVXUiQg deYice: 0,3 μm,
Ma[. meaVXUiQg Vi]e Rf SOLAIR 3100 SaUWicleV meaVXUiQg deYice: 25 μm,
AiU flRZ: 28,3 q 1,4 L/miQ
WRUkiQg mRde: 30 V [ 10 cRQVecXWiYe SeUiRdV

EKOTEKS LABORATORY & EXAMINATION
SERVICES A.S.

*AccRUdiQg WR EN ISO 13795-1:2019, CRefficieQW Rf liQWiQg (CL) (lRg 10) VhRXld be  4 fRU aQal\ViV Rf cUiWical SURdXcW
aUea aQd leVV cUiWical SURdXcW aUea Rf bRWh VWaQdaUd SeUfRUmaQce aQd high SeUfRUmaQce WeVWiQg. 

Test Method: EN 13795-1:2019

SURGICAL CLOTHING AND DRAPES-REQUIREMENTS AND TEST METHODS

ANNEX 1: SURGICAL CLOTHING AND DRAPES;

MICROBIAL CLEANLINESS (BiRbXUdeQ)

Test Method: Ref: EN ISO 11737-1:2018

The VamSle iV SXW iQ e[WUacWiRQ liTXid afWeU VhakiQg Zell, iQcXbaWed RQ Whe agaU. 
AfWeU iQcXbaWiRQ aW 30 q 1 pC fRU 72 hRXUV, gURZWh micURRUgaQiVm aUe cRXQWed RQ Whe agaU. 

MADE IN ISTANBUL, TURKEY Page 4 of 12
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TEST RESULT

EKOTEKS LABORATORY & EXAMINATION
SERVICES A.S.

Test Method: BS EN 22610: 2006 (SXUgical dUaSeV, gaUmeQWV aQd fUeVh aiU clRWheV XVed aV medical deYiceV fRU
SaWieQWV, hRVSiWal VWaff aQd eTXiSmeQW - TeVW meWhRd fRU deWeUmiQaWiRQ Rf UeViVWaQce WR ZeW bacWeUial SeUmeabiliW\).

A WeVW VamSle iV Slaced RQ Whe agaU SlaWe RQ a URWaWiQg diVc. BacWeUia caUUieU maWeUial aQd cRaWiQg film aUe SlaceV RQ Whe
WeVW VamSle aQd all SaUWV aUe fi[ed RQ Whe diVk. A fiQgeU iV Slaced RQ Whe WeVW VamSle WR aSSl\ a ceUWaiQ fRUce ( 3N q
0.02). The fiQgeU mRYeV RQ Whe WeVW VamSle RYeU Whe eQWiUe VXUface Rf Whe agaU ZiWhiQ 15 miQXWeV. 5 VWXdieV aUe caUUied
RXW fRU 15 miQXWeV. 6. The VWXd\ iV UeSeaWed b\ iQYeUWiQg Whe VamSle. 

X1 ............... X5: NXmbeU Rf cRlRQieV gURZiQg iQ 5 SaUallel SeWUi iQ Whe Vame VamSle.
Z: NXmbeU Rf cRlRQieV gURZiQg iQ Whe Vi[Wh SeWUi diVh.
T: X1 + X2 + X3 + X4 + X5 + Z

RcXm1 = X1/T
RcXm2 = (X2 +X1)/T
RcXm3 = (X3 + X2 + X1)/T
RcXm4 = (X4 + X3 + X2 + X1)/T
RcXm5 = (X5 + X4 + X3 + X2 + X1)/T

la = 6 - (CUM1 + CUM2 + CUM3 + CUM4 + CUM5)

*EN 13795-1:2019 SXUgical gRZQV aQd dUaSeV - ReTXiUemeQWV aQd WeVW meWhRdV aUe eYalXaWed accRUdiQg WR Table-1.
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MaQXfacWXUed fRU  aQd DiV W U ibXWed b\ CaU WeU -Heal Wh  DiVSRVableV,  LLC

Test Method: ISO 22612: 2005 (ClRWhiQg fRU SURWecWiRQ agaiQVW iQfecWiRXV ageQWV - TeVW meWhRd fRU UeViVWaQce WR dU\
micURbial SeQeWUaWiRQ)

SamSleV aQd cRQWaiQeUV aUe VWeUili]ed. AgaU SlaWeV aUe Slaced iQ each cRQWaiQeU. SamSleV aUe Slaced aVeSWicall\ iQ Whe
aSSaUaWXV. The cRYeUV aUe clRVed. AfWeU makiQg a SRW iQ Whe VamSle ZiWh Whe SiVWRQ, Whe SiVWRQV aUe UemRYed aQd 
0.5 g q  0.1 g aUe added WR fiYe VamSleV fURm Whe SRZdeU cRQWaimiQaWed ZiWh bacWeUia aQd Whe Vi[ WR Whe QRQ-
cRQWamiQaWed SRZdeU. TheQ all RSeQQiQgV aUe clRVed ZiWh a SlaVWic bag. The deYice iV RSeUaWed WR giYe 20,800
YibUaWiRQV SeU-miQXWe. The WeVW Wime iV 30 miQXWeV. AfWeU Whe WeVW iV RYeU, all agaU SlaWeV aUe iQcXbaWed aW 35 pC 24 hRXUV.

TEST RESULT

EKOTEKS LABORATORY & EXAMINATION
SERVICES A.S.
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SMMS + PE Lamination

Melt BloZn Pol\prop\lene

Pol\prop\lene (PP) La\er

Pol\prop\lene (PP) La\er

SXrgical GoZn LeYel 4
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TEST REPORT

JRb NR./ReSRUW NR TR1825194-RV   DaWe: 24 NRYembeU 2020

The fRllRZiQg VamSle(V) ZaV (ZeUe) VXbmiWWed aQd ideQWified b\/RQ behalf Rf Whe clieQW aV:

ClieQW'V RefeUeQce NR.
MRdel NR.
BUaQd Name
SamSle ReceiYiQg DaWe
ReVXbmiW DaWe
TeVW PeUfRUmiQg PeUiRd
OYerall ConclXsion

Test ResXlts
Performed Test SXmmar\

: TR 1825194-RV2
: CH-1983WST-SURG
: CaUWeU HealWh DiVSRVableV, LLC
: 06 NRYembeU, 2020
: 18 NRYembeU, 2020-24 NRYembeU 2020
: 06 NRYembeU 2020-17 NRYembeU 2020
: SEE RESULTS

: PleaVe UefeU WR Whe Qe[W Sage(V).
: SelecWed WeVW(V) aV UeTXeVWed b\ clieQW agaiQVW clieQW'V SeUfRUmaQce VWadQaUd

Technical Information

FlaW MachiQe
UlWUaVRQic SWiWch MachiQe
CXWWiQg EQgiQe
MaUkeU Table
MRdel RRRm MRld DUaZiQg MachiQe

All cRmbiQiQg VWiWcheV aUe made ZiWh XlWUaVRQic VeZiQg VWiWch. Whe YelcUR, label, Uib aQd WaSe aUe VeZQ ZiWh ViQgle Qeedle VeZiQg machiQe. 

Machiner\ and EqXipment Used;

SXrgical GoZn

LeYel 4

ITEM #: CH-1983WST-SURG
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TEST REPORT

JRb NR./ReSRUW NR TR1825194-RV   DaWe: 24 NRYembeU 2020

Flammabilit\ of Te[tilesy
TeVW MeWhRd
Sample ID & Color
FabUic SXUface

: 16 CFR 1610
: Medical BlXe SXUgical GRZQ
: PLAIN FABRIC FACE

As ReceiYed Lenght After Dr\-cleaning and LaXndering* Lenght

(1)
(2)
(3)
(4)
(5)
(AYg.)

Flame SSUead (Vec.)

9,1
9,0
9,2
9,3
9,4
9,2

BXUQ CRde Flame SSUead (Vec.) BXUQ CRde

(1)
(2)
(3)
(4)
(5)
(AYg.)

9,9
9,7
9,8
9,6
9,1
9,6

-
-
-
-
-
-
 

-
-
-
-
-
-
 

Flammabilit\ Classification:              ClaVV 1 Client's ReqXirement:             NR ReTXiUemeQW

*DU\cleaQiQg / LaXQdeUiQg SURcedXUe iV accRUdiQg WR 16 CFR 1610:6(b)

Class 1      Normal Flammabilit\              : ClaVV 1 We[WileV e[hibiW QRUmal flammabiliW\ aQd aUe acceSWable fRU XVe iQ clRWhiQg. 

Class 2      Intermediate Flammabilit\     : ClaVV 2 fabUicV aUe cRQVideUed WR Rf iQWeUmediaWe flammabiliW\, bXW ma\ be XVed fRU clRWhiQg. 

Class 3      Rapid and Intense BXrning    : ClaVV 3 We[WileV e[hibiW UaSid aQd iQWeQVe bXUQiQg aUe daQgeURXVl\ flammable aQd Vhall QRW be XVed fRU clRWhiQg.  
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SXrgical GoZn

LeYel 4
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TEST REPORT

JRb NR./ReSRUW NR TR1825194-RV   DaWe: 24 NRYembeU 2020
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TEST REPORT

Job No./Report No TR1825194-RV   Date: 24 November 2020

RHPDUN: Liquid barrier performance and classification of protective apparel as per ANSI/AAMI PB70-2012

  1) Level 4: All critical ]one components shall have a blotter weight gain of no more than 1.0 grams (g).

NRWH: Lowest test results from the submitted garment for the final classification. 

RHPDUN: The barrier performance of all critical ]one components, including seams and points of attachment, shall be
determined. The classification of surgical gown shall be a number denoting the performance of the critical ]one
component having the lower barrier performance. 

Manufactured for  and Dis t r ibuted b\ Car ter -Heal th  Disposables,  LLC

SXUJLFDO GRZQ

LHYHO 4

ITEM #: CH-1983WST-SURG



*PDVV: The sample resists penetration and s\nthetic blood does not pass through the fabric. 

*FDLO: The sample does not resist to penetration and s\nthetic blood passes through the fabric.

TNTC: PFU were to numerous to count\.

A value of > 1 plaque forming units (PFU)/mL is reported for assa\ plates showing no plaques. 

MDWHULDO CRPSDWLELOLW\ RDWH = 1.5

It is SUITABLE for the product according to the criteria.

**This test has been performed at accredited laborator\ as subcontracted. 

Manufactured for  and Dis t r ibuted b\ Car ter -Heal th  Disposables,  LLC
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TEST REPORT

Job No./Report No TR1825194-RV   Date: 24 November 2020

RHVLVWDQFH RI MDWHULDOV UVHG LQ PURWHFWLYH CORWKLQJ WR PHQHWUDWLRQ

SDPSOLQJ MHWKRG: The three samples used in this test.

Sample Si]e: 75 mm [ 75 mm 

RHTXLUHPHQW:

Test Method
Procedure Used
Loading Suspension
Test Conditions
Test Microorganism
Penetration Surve\ Method

: F1671 / F1671M-13
: Procedure A
: 60 mL Phl-X174 Bacteriophage
: Min 24sa, (21q5) pC, (60q10) RG
: Bacteriophage Phl-X 174
: Plaque-forming Units (PFU)

THVW ETXLSPHQW:
Penetration Test Cell

AVVHVVPHQW:

D

E

SXUJLFDO GRZQ

LHYHO 4

Pol\prop\lene (PP) la\er

Melt Blown Pol\prop\lene

Pol\prop\lene (PP) la\er

SMMS + PE LDPLQDWLRQ

ITEM #: CH-1983WST-SURG
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SI=E CHART

SXUJLFDO GRZQ

LHYHO 4

Manufactured for  and Dis t r ibuted b\ Car ter -Heal th  Disposables,  LLC
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